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Package leaflet: information for the user 
 

Mirena® 52mg Intrauterine Delivery System 
Levonorgestrel 

 

Your medicine is available using the name Mirena 52mg 
Intrauterine Delivery System but will be referred to as Mirena 
throughout the leaflet. 
 

Patient name: 
 
 

Date of fitting: 

Doctor’s Name: 
 
 

Telephone No: 
 

First check-up visit: 
 
Next visits: 

1. 

2. 

3. 

4. 

5. 

 
 

Read all of this leaflet carefully before you 
decide to have Mirena fitted because it 
contains important information for you. 
 Keep this leaflet. You may need to read it again. 
 If you have any further questions, ask your doctor or 

nurse. 
 If you get any side effects, talk to your doctor or nurse. 

This includes any possible side effects not listed in this 
leaflet. See section 4. 

 

What is in this leaflet: 
1. What Mirena is and what it is used for 
2. What you need to know before you have Mirena fitted 
3. How and when Mirena is used 
4. Possible side effects 
5. How to store Mirena 
6. Contents of the pack and other information 
 

1. What Mirena is and what it is used for 
 

Mirena is an intrauterine system (IUS) placed inside the 
womb (uterus) where it slowly releases the hormone 
Levonorgestrel. It can be used in the following three ways: 
1. As an effective long-term and reversible method of 

contraception. 
2. For reducing menstrual blood flow, so it can be used 

if you suffer from heavy periods (heavy menstrual 
bleeding). This is called menorrhagia.  
 

It can be used for contraception and reducing menstrual 
blood flow until it is removed or up to a maximum of  
5 years.  

3. If you are going through the menopause, a gradual 
process which usually takes place between the ages of 
about 45 and 55. 

 

Oestrogens can be taken to relieve menopausal symptoms. 
However, taking oestrogens alone increases the risk of 
abnormal growth or cancer of the lining of the womb 
(endometrial hyperplasia). Using a progestogen such as 
Mirena in combination with oestrogen replacement therapy 
lowers this risk. 
 

Children and adolescents 
Mirena is not indicated for use before the first menstrual 
bleeding (menarche). 
 

How does Mirena work? 
As a contraceptive, the hormone in Mirena prevents 
pregnancy by: 
 controlling the monthly development of the womb lining 

so that it is not thick enough for you to become 
pregnant  

 making the mucus in the opening to the womb (the 
cervical canal) thicker, so that the sperm cannot get 
through to fertilise the egg  

 preventing the release of the eggs (ovulation) in some 
women 

 

There are also some effects on the lining of the womb caused 
by the presence of the T-shaped frame of the Mirena device. 
 

In the treatment of heavy menstrual bleeding: 
The hormone in Mirena reduces menstrual bleeding by 
controlling the monthly development of the womb lining, 
making it thinner, so that there is less bleeding every month. 
 

The hormone in Mirena helps you through the menopause 
by: 
 replacing the hormone (progestogen) that your body no 

longer makes  
 protecting the lining of your womb from abnormal 

growth or cancer 
 

2. What you need to know before you have 
Mirena fitted 

 

Your doctor will ask you some questions about your own 
personal health / family history and may carry out some tests 
before you have Mirena fitted to make sure that it is suitable 
for you. 
 

Do not use Mirena and please tell your doctor if you: 
 are pregnant or suspect that you may be pregnant  
 have or have had progestogen-dependent tumours, e.g. 

breast cancer  
 currently have or previously had recurrent pelvic 

inflammatory disease  
 have or have had inflammation of the neck of the womb 

(cervix)  
 have an unusual or unpleasant vaginal discharge, or 

vaginal itching, as this may indicate an infection  
 have or have had an infection of the womb after delivery 

or after termination of pregnancy during the past  
3 months  

 have any condition which makes you susceptible to 
infections. A doctor will have told you if you have this  

 have or have had an abnormal smear test (changes in 
the cervix)  

 have or have had cancer of the womb or cervix  
 have an unusual uterine bleeding pattern  
 have an abnormal womb or abnormal growths in the 

womb (fibroids)  
 have or have had liver disease or cancer  
 are sensitive to the hormone levonorgestrel or to any of 

the ingredients in Mirena, see section 6, “What Mirena 
contains”. 

 

Warnings and precautions 
Mirena may not be suitable for all women. 
Talk to your doctor before Mirena is fitted if you: 
 are breast feeding - the risk of perforation is increased if 

you are breastfeeding at the time Mirena is fitted  
 have or develop migraine, dizziness, blurred vision, 

unusually bad headaches or if you have headaches more 
often than before  

 yellowing of the skin or whites of the eyes (jaundice)  
 have high blood pressure  
 have had a stroke or heart attack, or if you have any 

heart problems  
 have congenital heart disease or valvular heart disease, 

your doctor will tell you if you need to take antibiotics 
when Mirena is being inserted or removed  

 have blood clots (thrombosis), refer to section 4, which 
contains important information about blood clots  

 have ever had a fertilised egg develop outside the womb 
(ectopic pregnancy) or a history of fluid filled sacks in 
the ovary (ovarian cysts)  

 are a diabetic as the blood glucose concentration should 
be monitored. There is generally no need to change your 
diabetic treatment while using Mirena  

 are a woman after the menopause with advanced 
thinning of the womb. 

 

You may still be able to use Mirena if you have or have had 
some of these conditions. Your doctor will advise you. 
 

You must also tell your doctor if any of these conditions occur 
for the first time while you have Mirena in place. 
 

Mirena, like other hormonal contraceptives, does not protect 
against HIV infection (AIDS) or other sexually transmitted 
diseases. 
 

If you have a tendency to chloasma (brown patches on your 
face or body), you should avoid exposure to the sun or UV 
light. 
 

It is advisable to give up smoking when using hormonal 
contraception. 
 

If you are immobilised (long term) as a result of surgery or ill 
health your doctor may decide to remove Mirena. 
 

Breast Cancer 
It is important to regularly check your breasts and you should 
contact your doctor if you feel any lump. 
 

Breast cancer has been seen slightly more often in women 
using combination pills, but it is not known whether this is 
caused by the treatment. For example it may be that more 
tumours are detected in women on combination pills because 
they are examined by their doctor more often. The 
occurrence of breast tumours becomes gradually less after 
stopping the combination pill. There may be similar risks 
using contraceptives that contain progesterone only, such as 
Mirena. 
 

The risk of breast cancer is increased in post-menopause 
women taking hormonal replacement therapy. 
Although the risk of developing breast cancer is higher with 
combined oestrogen/progestogen HRT, than with oestrogen-
only HRT, the risk of breast cancer developing when Mirena is 
prescribed to provide the progestogen component of HRT is 
not yet known. The patient information leaflet of the 
oestrogen component of the treatment should also be 
consulted for additional information. 
 

Expulsion 
The muscular contractions of the womb during your period 
may sometimes push Mirena out of place or expel it. Possible 
symptoms are pain and abnormal bleeding. If it is expelled, 
you are not protected against pregnancy anymore. It is 
recommended that you check for the threads with your 
finger, for example while having a shower. If you have signs 
indicative of an expulsion or you cannot feel the threads, you 
should avoid intercourse or use another contraceptive, and 
consult your doctor. As Mirena makes periods lighter, 
heavier periods than usual may mean that Mirena is no longer 
in place. 
 

Perforation 
Perforation or penetration of the wall of the womb may occur, 
most often during placement, although it may not be noticed 
until sometime later. If Mirena becomes lodged outside the 
womb, it will not be effective in preventing pregnancy and 
must be removed as soon as possible. You may need surgery 
to have Mirena removed. The risk of perforation is higher in 
women who are breastfeeding, in those who had a child up to 
36 weeks before insertion, and may be increased in women 
whose womb is fixed and leaning backwards (fixed 
retroverted uterus). If you suspect you may have experienced 
a perforation, seek prompt advice from a healthcare provider 
and remind them that you have Mirena inserted, especially if 
they were not the person who inserted it. 
 

Possible signs and symptoms of perforation may include: 
 severe pain (like menstrual cramps) or more pain than 

expected  
 heavy bleeding (after insertion) 
 pain or bleeding which continues for more than a few 

weeks 
 sudden changes in your periods 
 pain during sex 
 you can no longer feel the Mirena threads (see section  

3 “How and when Mirena is used - How can I tell 
whether Mirena is in place?"). 

 

 
 

 

 

 

Psychiatric disorders 
Some women using hormonal contraceptives including Mirena 
have reported depression or depressed mood. Depression can 
be serious and may sometimes lead to suicidal thoughts.  
If you experience mood changes and depressive symptoms 
contact your doctor for further medical advice as soon as 
possible. 
 

Can tampons be used? 
Use of sanitary pads is recommended. If tampons are used, 
you should change them with care so as not to pull the 
threads of Mirena. 
 

Can I change my mind? 
Your doctor can remove Mirena at any time. The removal is 
very easy. Unless you plan to have a new system or an intra-
uterine device fitted immediately, it is important to use 
another form of contraception in the week leading up to the 
removal. Intercourse during this week could lead to 
pregnancy after Mirena is removed. 
 

Other medicines and Mirena 
The mechanism of action of Mirena is mainly local, the intake 
of other medicines is not believed to increase the risk of 
pregnancy while using Mirena. 
 

Tell your doctor or pharmacist if you are taking, have recently 
taken or might take any other medicines including medicines 
obtained without prescription. 
 

Pregnancy and breastfeeding 
Pregnancy 
Mirena should not be used during pregnancy or if you 
think you are pregnant. 
 

It is very rare for women to become pregnant with Mirena in 
place. 
 

Missing a period may not mean that you are pregnant. Some 
women may not have periods at all while using Mirena. 
 

If you have not had a period for 6 weeks then consider having 
a pregnancy test. If this is negative there is no need to carry 
out another test, unless you have other signs of pregnancy, 
e.g. sickness, tiredness or breast tenderness. 
 

If you do become pregnant with Mirena in place, contact your 
doctor immediately so that ectopic pregnancy can be 
excluded and Mirena removed to reduce the risk of 
miscarriage. 
 

Breastfeeding 
Very small amounts of the hormone in Mirena are found in 
breast milk but the levels are lower than with any other 
hormonal contraceptive method. 
 

Please ask your doctor for advice if you wish to breastfeed 
while using Mirena. 
 

If you wish Mirena to be removed so that you can get 
pregnant, your usual level of fertility will return very quickly 
after it is removed. 
 

3. How and when Mirena is used 
 

Only a doctor or specially trained nurse can fit Mirena. They 
will explain the fitting procedure and any risks associated with 
its usage. 
 

You will be examined before Mirena is fitted. Your pelvis and 
breasts will be examined and a cervical smear should be 
taken. 
If you have any concerns over its usage, you should discuss it 
with your doctor (see section 2 “What you need to know 
before you have Mirena fitted – Perforation”). 
 

The initial release of Levonorgestrel is about 20 micrograms 
per day, reducing to about 10 micrograms per day after  
5 years. Therefore you receive an average of 15 micrograms 
per day levonorgestrel for 5 years. 
 

When Mirena is fitted for contraception or heavy 
menstrual bleeding: 
Mirena should be inserted either during your period or within 
seven days from the beginning of your period. 
If you already have Mirena and it is time to replace it with a 
new one, you do not need to wait until your period. If you 
have just had a baby, you should wait at least 6 weeks before 
having Mirena fitted (see section 4, “Possible side effects”). 
 

Mirena can sometimes be fitted immediately after a 
miscarriage or after premature termination of pregnancy 
that occurs within the first 12 weeks of pregnancy provided 
that you have no genital infections. 
 

When Mirena is fitted to protect the lining of your womb 
during the menopause: 
If you no longer have periods then Mirena can be inserted at 
any time. If you still have periods, Mirena should be inserted 
during the last days of bleeding. 
 

If you have epilepsy, tell the doctor or nurse fitting the 
Mirena because, although rare, a fit can occur during 
insertion. Some women might feel faint after the procedure. 
This is normal and your doctor will tell you to rest for a while. 
 

In very rare cases during fitting, part or all of the Mirena 
could penetrate the wall of the womb. If this happens it will 
be removed. 
 

Additional information on special populations 
Elderly patients (65 years or older): Mirena has not been 
studied in women over the age of 65 years. 
 

Patients with impaired liver function: Mirena must not be 
used in women with liver impairment. 
 

Patients with impaired kidney function: Mirena has not been 
studied in women with kidney impairment. 
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How quickly does Mirena work? 
Contraception: 
You are protected from pregnancy as soon as Mirena is fitted. 
The possibility of becoming pregnant is approximately 0.2% 
(2 in 1000) in the first year increasing to 0.7% (7 in 1000) by 
year 5. The failure rate may increase in case of the Mirena 
coming out by itself or perforation (see section 4  
“Side Effects”). 
 

Heavy menstrual bleeding: 
Mirena usually achieves a significant reduction in menstrual 
blood loss in 3 to 6 months of treatment. 
 

Protection of the lining of your womb during the 
menopause: 
The hormone in Mirena will begin to protect the lining of your 
womb as soon as it is fitted. 
 

How often should I have Mirena checked? 
You should have it checked 6 weeks after it is fitted, again at 
12 months and then once a year until it is removed. Your 
doctor will decide how often and what kind of check-ups are 
required in your particular case. 
 

What happens if Mirena comes out by itself? 
If it comes out either completely or partially you may not be 
protected against pregnancy. 
 

It is rare but possible for this to happen without you noticing 
during your menstrual period. An unusual increase in the 
amount of bleeding during your period might be a sign that 
this has happened. Tell your doctor or clinic if there are any 
unexpected changes in your bleeding pattern. 
 

How can I tell whether Mirena is in place? 
You can check yourself if the threads are in place. Gently put 
a finger into your vagina and feel for the threads at the end 
of your vagina near the opening of your womb (cervix). 
 

Do not pull the threads because you may accidentally pull it 
out. If you cannot feel the threads, this may mean that it is 
no longer in place or has pierced the wall of the womb. In this 
case you should avoid sex or use a barrier contraceptive 
(such as condoms), and contact your doctor. 
 

Contact your doctor if you can feel the lower end of Mirena 
itself or you or your partner feel pain or discomfort during 
sexual intercourse. 
 

How will Mirena affect my periods? 
Mirena will affect your menstrual cycle. You might experience 
spotting (light bleeding in between periods), shorter or longer 
periods, painful periods, lighter periods or no periods at all. 
 

If you have had Mirena fitted for contraception: 
Many women have spotting for the first 3-6 months after it is 
fitted. Others will have prolonged or heavy bleeding. You may 
have an increase in bleeding, usually in the first 2 to  
3 months, before a reduction in blood loss is achieved. 
Overall you are likely to have fewer days bleeding in each 
month and you might eventually have no periods at all.  
This is due to the effect of the hormone (levonorgestrel) on 
the lining of the womb. 
 

If you have had Mirena fitted for heavy menstrual 
bleeding: 
Mirena usually achieves a significant reduction in menstrual 
blood loss in 3 to 6 months of treatment. 
You may have an increase in bleeding however usually in the 
first 2 to 3 months, before a reduction in blood loss is 
achieved. If a significant reduction in blood loss is not 
achieved after 3 to 6 months, alternative treatments should 
be considered. 
 

If you have had Mirena fitted to protect the lining of your 
womb during the menopause: 
You may have some spotting and irregular bleeding during 
the first few months after Mirena is fitted. Overtime, this 
bleeding will become less and you might eventually have no 
periods at all. 
 

If you have had Mirena fitted for quite a long time and then 
start to have bleeding problems, contact your doctor for 
advice. 
 

There is a calendar at the end of this patient information 
leaflet. Your doctor may ask you to fill this in to check your 
pattern of bleeding. If you are asked to do so, mark the date 
of insertion with an "X" in the appropriate date square. Mark 
days of spotting with "0" and bleeding with "•". 
 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, 
although not everybody gets them. With Mirena these are 
most common during the first months after it is fitted and 
decrease as time goes on. 
 

Seek immediate medical attention if you experience 

the following side effects and remind your 
healthcare provider that you have Mirena inserted, 
especially if they were not the person who inserted 
it: 
 Severe pain or fever developing shortly after 

insertion may mean that you have a severe infection 
which must be treated immediately. In rare cases very 
severe infection (sepsis) can occur. 

 Severe pain and continued bleeding as this might be 
a sign of damage or tear in the wall of the womb 
(perforation). This occurs most often during the fitting 
of the Mirena, although the perforation may not be 
detected until sometime later. If this happens the Mirena 
will be removed. The risk of perforation is higher in 
women who are breastfeeding, in those who had a child 
up to 36 weeks before insertion, and in women whose 
womb is fixed and leaning backwards (towards the 
bowel). 

 Lower abdominal pain especially if you also have a 
fever or have missed a period or have unexpected 
bleeding, as this might be a sign of ectopic pregnancy. 
The absolute risk of ectopic pregnancy in Mirena users is 
low. However, when a woman becomes pregnant with 
Mirena in place, the relative likelihood of ectopic 
pregnancy is increased. 

 Lower abdominal pain or experience painful or 
difficult sex as this might be a sign of ovarian cysts or 
pelvic inflammatory disease. This is important as pelvic 
infections can reduce your chances of having a baby and 
can increase the risk of ectopic pregnancy. 

 Painful swelling in your leg, sudden chest pain, 
difficulty breathing, unusual severe prolonged 
headache or sudden partial or complete loss of 
vision may be a sign of a blood clot. It is important that 
any blood clots are treated promptly. 

 

Very Common (may affect more than 1 in 10 
women) 
 Headache 
 Abdominal or pelvic pain 
 Bleeding changes including vaginal bleeding including 

spotting; absent, light or infrequent menstrual periods, 
discharge, inflammation of the vulva and vagina. 

 

Common (may affect up to 1 in 10 women) 
 Depressed mood / depression 
 Migraine 
 Back pain 
 Nausea (feeling sick) 
 Acne, excessive hair growth 
 Upper genital tract infections which may cause vaginal 

itching; pain on passing urine; painful periods, breast 
pain, Mirena coming out by itself. 

 

Uncommon (may affect up to 1 in a 100 women) 
 Uterine perforation 
 Hair loss (alopecia), brown patches on your skin 

(chloasma). 
 

Unknown frequency: 
 Allergic reaction including rash, hives and angioedema 

(characterized by sudden swelling of e.g. the eyes, 
mouth, throat)  

 Increased blood pressure. 
 

Description of selected possible side effects: 
The removal threads may be felt by your partner during 
intercourse. 
 

The following side effects have been reported in 
connection with Mirena insertion or removal procedures: 
Pain; bleeding; insertion-related vasovagal reactions with 
dizziness or fainting (syncope). The procedure may result in a 
seizure (fit) in an epileptic patient. 
 

The risk of breast cancer is unknown when Mirena is used 
during the menopause with oestrogen replacement therapy. 
Cases of breast cancer have been reported though the 
frequency is unknown. See section 2. 
 

Reporting of side effects 
If you get any side effects, talk to your doctor, pharmacist or 
nurse. This includes any possible side effects not listed in this 
leaflet. You can also report side effects directly via 

HPRA Pharmacovigilance, Earlsfort Terrace, IRL - Dublin 2. 
Tel: +353 1 6764971; Fax: +353 1 6762517.  
Website: www.hpra.ie; E-mail: medsafety@hpra.ie. 
 

By reporting side effects, you can help provide more 
information on the safety of this medicine. 
 

5. How to store Mirena 
 

Keep this medicine out of the sight and reach of children. 
 

Do not open the Mirena pack. Only your doctor or nurse 
should do this. Mirena should not be used after the date 
printed on the outer carton and foil package as indicated by 
“EXP”. The expiry date refers to the last day of that month. 
 

Store in the original package to protect from moisture and 
direct sunlight. 
 

Do not use Mirena if the seam of the package is broken. 
 

Do not dispose via household waste, your doctor or nurse will 
dispose Mirena for you. These measures will help protect the 
environment. 
 

6. Contents of the pack and other 
information 

 

What Mirena contains 
The active substance is levonorgestrel.  
1 sterile intrauterine delivery system contains 52mg 
levonorgestrel.  
The other ingredients are: 
 Polydimethylsiloxane elastomer  
 Polydimethylsiloxane tubing 
 Polyethylene 
 Barium sulfate 
 Iron oxide 
 

Mirena consists of a small T-shaped frame made from a 
plastic called polyethylene. The T-shaped frame also contains 
barium sulfate so that it can be seen on X- rays. 
 

What Mirena looks like and contents of the pack 
There are two fine threads, made of iron oxide and 
polyethylene, attached to the bottom of the frame. 
These allow easy removal and allow you or your doctor to 
check that Mirena is in place. 
 

Each sterile pack contains one Mirena intrauterine delivery 
system and should not be opened until required, each pack 
also contains an inserter. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

Manufacturer  
Manufactured by: Bayer Oy, Pansiontie 47, 20210 Turku, 
Finland. 
 

Procured from within the EU and repackaged by:  
Doncaster Pharmaceuticals Group Ltd., Kirk Sandall, 
Doncaster, DN3 1QR, UK. 
 

PPA holder: Imbat Ltd., Unit L2, North Ring Business Park, 
Santry, Dublin 9.  
 

Distributed by: Eurodrug Ltd., Unit L2,  
North Ring Business Park, Santry, Dublin 9.  
 

PPA1151/262/001 
 

Leaflet issue and revision date: 24.12.19 
 

Mirena® is a registered trademark of Bayer Oy.  
 

Blind or partially sighted?  

Is this leaflet hard to see or 

read? Call +44 1302 365000 

(Regulatory) 
 

Please be ready to give the 

following information: 

Product name: Mirena 52mg 

Intrauterine Delivery System 

Reference No: 

PPA1151/262/001 
 

Date of insertion = X            Spotting = 0           Bleeding = • 
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